
1

11

ECHO ROWER

Rogue Fitness • 545 E 5th Ave. Columbus, Ohio 43201 • Customer Service: 614-358-6190 • Team@RogueFitness.com

IMPORTANT SAFETY INFORMATION

MISUSE OF THIS CAN RESULT IN SEVERE INJURY.
Both Rogue Fitness and buyer disclaim any express or implied warranty, including, without limitation, warranties or merchantability and/
or fitness for a particular purpose with respect to the equipment. Buyer assumes all liability to use of equipment.

WARNING:

VERSION 1.3

11

ECHO ROWER

Rogue Fitness • 545 E 5th Ave. Columbus, Ohio 43201 • Customer Service: 614-358-6190 • Team@RogueFitness.com

IMPORTANT SAFETY INFORMATION

MISUSE OF THIS CAN RESULT IN SEVERE INJURY.
Both Rogue Fitness and buyer disclaim any express or implied warranty, including, without limitation, warranties or merchantability and/
or fitness for a particular purpose with respect to the equipment. Buyer assumes all liability to use of equipment.

WARNING:

Version X

ECHO SKI  
FLOOR STAND
ASSEMBLY GUIDE



2

PARTS AND TOOLS USED

WOOD BASE

HARDWARE PACK

SUPPORT FRAME

1 2 3 4

5/8"(15.9MM)  QTY:6
TORX HEAD SCREWS

1-3/8"(34.9MM)  QTY:6
TORX HEAD SCREWS

unit: inch

QTY:2
FLAT WASHERS

QTY:4
BIGGER WASHERS

T27 TORX WRENCH

11

1

5

4

6

7



3

NOTE: ASSEMBLY OF THE ECHO SKI IS REQUIRED PRIOR TO 
ATTACHING THE FLOOR STAND. ONCE ASSEMBLED PROCEED  
TO STEP 1.

STEP 1

STEP1
5/8"(1.59cm)  QTY 2

•	 ATTACH THE WOOD BASE (PART 11) TO THE ECHO SKI USING TWO 
5/8” TORX HEAD SCREWS (PART 4) THROUGH THE CONNECTING  
L PLATES TO THE WHEEL COVERS WITH ONE SCREW ON EACH SIDE.

•	 ENSURE THE SCREWS ARE ONLY LOOSELY TIGHTENED.

4

4

11



4

STEP2
5/8"(1.59cm)  QTY 4

  1-3/8"(34.9cm)  QTY 2
    QTY 2

STEP 2
•	 ATTACH THE BACK SIDE OF THE SUPPORT FRAME (PART 1) ONTO 

THE ECHO SKI USING FOUR 5/8” TORX HEAD SCREWS (PART 4). 
BE SURE TO USE THE CENTER OF THE 3 SETS OF HOLES WHEN 
ATTACHING THE SUPPORT FRAME TO THE SKI. THE TOP AND 
BOTTOM SETS OF HOLES ARE FOR USE WITH A RACK MOUNT. 

•	 ATTACH THE ARMS OF THE SUPPORT FRAME (PART 1) TO THE 
WOOD BASE (PART 11) USING TWO 1 3/8” TORX SCREWS (PART 3) 
AND TWO FLAT WASHERS (PART 6).

•	 ENSURE THE SCREWS ARE ONLY LOOSELY TIGHTENED.

4

3

3

11

6

6

1



5

STEP3
  1-3/8"(34.9cm)  QTY 4

    QTY 4

STEP 3
•	 CAREFULLY LAY THE ECHO SKI ON ITS BACK.

•	 SECURE THE WOOD BASE (PART 11) TO THE MAIN FRAME OF THE 
ECHO SKI USING FOUR 1 3/8” TORX HEAD SCREWS (PART 3) AND 
FOUR BIGGER WASHERS (PART 7).

•	 ONCE ALL FOUR SCREWS ARE LOCATED FULLY TIGHTEN ALL FOUR 
SCREWS.

4

7



6

STEP 4

ASSEMBLY COMPLETE

•	 STAND THE SKI UPRIGHT.

•	 FULLY TIGHTEN ALL EIGHT SCREWS FROM STEPS 1 AND 2.

•	 THE ECHO SKI IS NOW FULLY ATTACHED TO THE ECHO SKI FLOOR 
STAND AND IS READY FOR USE AND/OR STORAGE. 



7



8
CONTACT ROGUE CUSTOMER SERVICE WITH QUESTIONS: 614-358-6190 OR TEAM@ROGUEFITNESS.COM.

11

ECHO ROWER

Rogue Fitness • 545 E 5th Ave. Columbus, Ohio 43201 • Customer Service: 614-358-6190 • Team@RogueFitness.com

IMPORTANT SAFETY INFORMATION

MISUSE OF THIS CAN RESULT IN SEVERE INJURY.
Both Rogue Fitness and buyer disclaim any express or implied warranty, including, without limitation, warranties or merchantability and/
or fitness for a particular purpose with respect to the equipment. Buyer assumes all liability to use of equipment.

WARNING:

SCAN FOR 
INSTRUCTIONS

SCAN FOR IRON
GAME PROGRAMMING


